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11AX20MIMO_Ant2_2457_30~1000
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11AX20MIMO_Ant1_2462_30~1000
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11AX20MIMO_Ant2_2462_30~1000
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11AX40MIMO_Ant0_2422_30~1000
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11AX40MIMO_Ant2_2422_30~1000
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv)
70.0
0.0 | 15C RS8247-GP
50.0 15C RS5247-AVG
|
40.0 t
30.0 ]
o
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-LINE LINE

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dB  dBuV  dBuV dB dB

168 49.08 -16.00 &5.08 3B.60
168 30.08 -25.00 55.08 19.60
211 42.64 -20.54 63.18 3Z.2
211 26.74 -2Z6.44 B53.18 16.30
2Z1 49.63 -13.16 62.79 39.2
221 34.63 -18.16 5HZ.79 24.2 .03 10,40 Average

0.05 10.43 QF
0
0
0
0
0
345 42,86 -16.23 59.09 3Z2.4%9 0.04 10.33 QF
0
-0
-0
-0
-0

.05 10,43 Average
qF

03 10.41 Average
QP

OGO =] OO0 s G D
*

345 24.16 -24.93 49.09 13.79 04 10,33 Average
435 37.06 -20.09 B57.156 26.80 7 4QF

SPsesooREEsS
I
I

10 435 22.46 -24.69 47.15 12.2 .01 10.27 Average
11 461 36.33 -20.34 56.67 26.11 2 10.24 QF
12 461 26.53 -20.14 46.67 16.31 2 10.24 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv)
70.0
60.0 | 15C RS8247-GP
50,013 | 15C RSS247-AVG
40.0 T
1
30.0
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-NEUTRAL NEUTRAL
‘Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
Wiz ~ aBuv dF ~ dBuv  &Buv i dE
1 0.159 44,06 -21.46 £5.52 33.60 0.03 10.43 QF
2 0.159 24.96 -30.56 55.52 14.50 0.03 10.43 Average
3 0.172 48.26 -16.60 64.86 37.79 0.04 10.43 QP
4 0.172 31.66 -23.20 54.85 21.19 0.04 10.43 Average
5 0.213 44,64 -18.46 £3.10 34,20 0.03 10.41 QP
6 0.213 20,74 -23.36 53.10 18.20 0.03 10.41 Average
7%  0.230 51.51 -10.93 £2.44 41,10 0.01 10.40 QP
g 0.230 31.31 -21.13 52.44 20.90 0.01 10.40 Average
9 0.327 44,88 -14.65 59.53 34,61 -0.06 10.32 QP
10 0.327 27.18 -22.35 49.53 16.91 -0.06 10.33 Average
11 0.461 36.77 -19.90 56.67 26.61 -0.08 10.24 QP
12 0.461 28.47 -18.20 46.67 18.31 -0.08 10.24 Average

Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission

Relative Humidity : 41~42%
Test Engineer : Carry Xu
Temperature : 22~23C
Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 1 2400-2483.5 CDD 1S3T 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 1S3T 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 1S3T 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 1S3T 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 1S3T 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 1S3T 802.11g 08 2447 6Mbps - -
Mode 7 2400-2483.5 CDD 1S3T 802.11g 09 2452 6Mbps - -
Mode 8 2400-2483.5 CDD 1S3T 802.11g 10 2457 6Mbps - -
Mode 9 2400-2483.5 CDD 1S3T 802.11g 11 2462 6Mbps - -
Mode 10 2400-2483.5 CDD 1S3T 802.11ax HE20 01 2412 MCSO0 - -
Mode 11 2400-2483.5 CDD 1S3T 802.11ax HE20 02 2417 MCSO0 - -
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s ss. FCC RF Test Report Report No. : FR332121A

Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark

(MHz) Rate
Mode 12 2400-2483.5 CDD 1S3T 802.11ax HE20 03 2422 MCSO - -
Mode 13 2400-2483.5 CDD 1S3T 802.11ax HE20 04 2427 MCSO0 - -
Mode 14 2400-2483.5 CDD 1S3T 802.11ax HE20 05 2432 MCSO0 - -
Mode 15 2400-2483.5 CDD 1S3T 802.11ax HE20 06 2437 MCSO0 - -
Mode 16 2400-2483.5 CDD 1S3T 802.11ax HE20 07 2442 MCSO0 - -
Mode 17 2400-2483.5 CDD 1S3T 802.11ax HE20 08 2447 MCSO0 - -
Mode 18 2400-2483.5 CDD 1S3T 802.11ax HE20 09 2452 MCSO0 - -
Mode 19 2400-2483.5 CDD 1S3T 802.11ax HE20 10 2457 MCSO0 - -
Mode 20 2400-2483.5 CDD 1S3T 802.11ax HE20 11 2462 MCSO0 - -
Mode 21 2400-2483.5 CDD 1S3T 802.11ax HE40 03 2422 MCSO0 - -
Mode 22 2400-2483.5 CDD 1S3T 802.11ax HE40 06 2437 MCS0 - -
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s ss. FCC RF Test Report Report No. : FR332121A

Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 23 2400-2483.5 CDD 1S3T 802.11ax HE40 09 2452 MCSO0 - -
Mode 24 2400-2483.5 CDD 1S3T 802.11g 07 2442 6Mbps - -

Remark: For Radiated Test Cases, The tests were performance with Adapter.
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s ss. FCC RF Test Report Report No. : FR332121A

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 | 2389.17 53.59 54.00 -0.41 \% AVERAGE @ Pass | Band Edge
1

802.11b 01 | 7236.00 50.80 74.00 -23.20 H Peak Pass Harmonic

802.11b 06 | 238551 47.58 54.00 -6.42 \Y, AVERAGE = Pass | Band Edge
2

802.11b 06 | 9748.00 52.86 54.00 -1.14 H AVERAGE Pass Harmonic

802.11b 11 = 2483.50 52.90 54.00 -1.10 H AVERAGE = Pass | Band Edge
3

802.11b 11 | 7386.00 53.43 54.00 -0.57 H Average Pass Harmonic

802.11g 01 | 2387.16 51.00 54.00 -3.00 \Y, AVERAGE = Pass | Band Edge
4

802.11g 01 | 7236.00 53.08 54.00 -0.92 H AVERAGE Pass Harmonic

802.11g 06 | 2484.16 51.45 54.00 -2.55 \% AVERAGE Pass Band Edge
5

802.11g 06 | 9748.00 50.79 74.00 -23.21 \% PEAK Pass Harmonic
6 802.11g 8 2483.57 52.15 54.00 -1.85 \% AVERAGE Pass Band Edge
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saranas. FCC RF Test Report

Report No. : FR332121A

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.

6 802.11g 8 - - - - - - - Harmonic
802.11g 9 | 2485.38 52.30 54.00 -1.70 V | AVERAGE Pass Band Edge

7
802.11g 9 - - - - - - - Harmonic
802.11g 10 | 2486.57 53.61 54.00 -0.39 V | AVERAGE Pass Band Edge

8
802.11g 10 - - - - - - - Harmonic
802.11g 11  2483.57 71.80 74.00 -2.20 \Y PEAK Pass | Band Edge

9
802.11g 11  9848.00 45.24 74.00 -28.76 \Y PEAK Pass Harmonic
802.11ax HE20 01 | 2388.98 53.02 54.00 -0.98 H | AVERAGE Pass @ Band Edge

10
802.11ax HE20 | 01 | 4824.00 43.02 74.00 -30.98 H PEAK Pass Harmonic
802.11ax HE20 | 02 | 2389.24 53.69 54.00 -0.31 V | AVERAGE Pass Band Edge

11
802.11ax HE20 | 02 - - - - - - - Harmonic
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saranas. FCC RF Test Report

Report No. : FR332121A

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.

802.11ax HE20 = 03 | 2388.07 53.35 54.00 -0.65 V | AVERAGE | Pass | Band Edge
12

802.11ax HE20 | 03 - - - - - - - Harmonic

802.11ax HE20 = 04 | 2389.99 52.65 54.00 -1.35 V | AVERAGE | Pass | Band Edge
13

802.11ax HE20 | 04 - - - - - - - Harmonic

802.11ax HE20 = 05 | 2388.72 51.92 54.00 -2.08 V | AVERAGE | Pass | Band Edge
14

802.11ax HE20 | 05 - - - - - - - Harmonic

802.11ax HE20 = 06 | 2389.95 51.53 54.00 -2.47 H AVERAGE @ Pass | Band Edge
15

802.11ax HE20 = 06 | 4874.00 44.22 74.00 -29.78 H PEAK Pass Harmonic

802.11ax HE20 = 07 | 2483.68 52.44 54.00 -1.56 V | AVERAGE | Pass | Band Edge
16

802.11ax HE20 | 07 - - - - - - - Harmonic
17 802.11ax HE20 = 08 | 2487.06 53.06 54.00 -0.94 V | AVERAGE | Pass | Band Edge
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saranas. FCC RF Test Report

Report No. : FR332121A

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
17 802.11ax HE20 A 08 - - - - - - - Harmonic
802.11ax HE20 09 | 2485.62 52.52 54.00 -1.48 \ AVERAGE A Pass | Band Edge
18
802.11ax HE20 09 - - - - - - - Harmonic
802.11ax HE20 | 10 | 2484.02 52.79 54.00 -1.21 \ AVERAGE @ Pass | Band Edge
19
802.11ax HE20 10 - - - - - - - Harmonic
802.11ax HE20 | 11 | 2485.16 53.04 54.00 -0.96 H AVERAGE @ Pass | Band Edge
20
802.11ax HE20 11 | 7386.00 44.10 74.00 -29.90 \ PEAK Pass Harmonic
802.11ax HE40 03 | 2386.56 52.37 54.00 -1.63 \ AVERAGE @ Pass | Band Edge
21
802.11ax HE40 03 | 4844.00 44.05 74.00 -29.95 H PEAK Pass Harmonic
802.11ax HE40 06 | 2389.95 50.19 54.00 -3.81 \Y AVERAGE @ Pass | Band Edge
22
802.11ax HE40 06 | 4874.00 43.95 74.00 -30.05 H PEAK Pass Harmonic
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saranas. FCC RF Test Report

Report No. : FR332121A

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
802.11ax HE40 | 09 | 2485.58 52.71 54.00 -1.29 \% AVERAGE @ Pass | Band Edge
23
802.11ax HE40 = 09 | 4904.00 44.13 74.00 -29.87 H PEAK Pass Harmonic
802.11g 07 | 2483.50 51.98 54.00 -2.02 \% AVERAGE | Pass | Band Edge
24
802.11g 07 - - - - - - - Harmonic
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FCC RF Test Report

SPORTON LAB. Report No. : FR332121A
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 1S3T
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm)
1138 1134 1
915 95
f PRI fd FCPRTIEC
650 wj \/\\M 650
4B.BWM 4B-BM
Peak
125 35
163 163
1 3. 12, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & & B B a iy
1 138999 58.93 74.80 -15.07 49.89 3044 7.1 BI1 600 18 54 PEK 1 412.00 109.61 74.80 35.61 99.69 3048 7.15 3.1 600 19 54 Pesk
WLE\IEHGBIIVIITI] 11"Le\ielidlinwm]
1138 1138
I
915 95
8.3 813
850 850
RN FCCPARTY5CHAG), FCCPART A5C (AVG)
s ‘ V 45.81_/_/_4 \\—4
Av
g 125 35
16, 163
Y V
M 7338, 6L 1, Ui, U4 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux MPos Thos Lot Resd et Caole Preamp  huc Wos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor  Loss Factor Factor Remark
T waiE & B &n 6 @ & a & MBihdih B B @h B B & a iy
1 DB8L43 5013 400 171 4.8 A 70 /72 600 10 54 AVERAGE 1 M6 10490 54.00 5090 %5.08 3248 7.5 B 600 180 54 Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332121A

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 1S3T
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm)
1
1138 113§
95 95
fhd PRI fd RCPRTIR
B0 LJH \“vw I
SRttt 'MMMNWMM¢M il
Peak
15 35
163 163
1 3. 1362, 2088, 414, 440 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & & B B a iy
1 1389.63 63.79 74.00 -10.21 53.95 32.4 7.01 3571 6.80 186 258 PEAK 1 241200 118.5] 74.00 44.52108.60 3248 7.15 3571 6.00 186 258 Pesk
WLE\IEHGBIIVIITI] 11"Le\ielidlinwm]
1138 1138 1
95 i1
i LN
a0 Al
1, FCCPART15 FCCPART 15C (AVG)
s 4Md_ﬁfﬁﬂﬁﬂ_}ﬁﬂ_ﬁ_ﬁ_,__,JyKL;——am__
Av
g 15 35
163 163
If U
m 3. P73 188, 2414, 440 1000 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux MPos Thos Limit ‘ Read  Ant Cable Preamp Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Wb e & B b & B b @ deg Wz dBuv/n dBuv/m 0B OBV dBfn B 0B B o deg
1 B80T 53.50 54.00 -B.41 43.75 .44 7.1 3571 680 186 258 AVERAGE 1 241147 116,14 54.00 56.14 109.22 32.48 7.15 35.71 6.0 186 258 Average
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samran s, FCC RF Test Report Report No. : FR332121A

Pol. Horizontal Vertical
1‘.MLMI«II!J\HIH) 1‘,leM!I[lll]J‘ﬂrn)
1138 1138
975 975
8.3 8.3
FCCPART 15C ) FCCPART 15C
50 50
“ . ; FCC PARNSC{A!GJ ) B FCC PART 15C (AVG)
" e L - i Lo,
IR IR - b A - T
1
Peak 15 25
Avg 1o 163
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 000 6000, 9000, 1 15000, 18000
Frequency (Miz)
Linit Read  Ant (able Preamp  Aux APos  TPos .
Freg Level Line Margin Level Factor Lss Factor Factor Remark Linit Real  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m  dB dBwy dB/m B B A8 om deg e
1 400000 53.90 74.60 -20.08 74.18 33.99 9.5 63.68 0.00 207 360 Pesk Mhz dBuV/mdBuv/m  dB dBw dB/m 0B A8 dB m deg
2 460068 52.65 54.60 -1.35 7291 33.99 9.52 63.68 0.0 207 360 Average 1 4000.09 49.42 74.00 -20.58 69.68 33.99 9.52 63.68 0.0 109 342 Peak
3 4324.00 4173 74.00 -32.27 60.26 34.63 10.32 63.48 0.0 --- - PEAK 1 4324.00 42,33 74.00 -31.67 60.86 34.63 10.32 63.48 0.8 - --- PEAK
4 736.00 50.80 74.00 -23.20 65.73 35.90 12.80 63.63 0.00 300 207 Pesk 3737.00 4984 74.00 -20.16 6477 35.90 12.80 63.63 0.0 308 14 Peak
5 0648.80 49.93 74.80 -24.82 50.98 37.45 14.73 62.18 0.0 100 263 Peak 4 0648.08 47.15 7480 -26.85 57.15 37.45 1473 6218 0.8 --- - PEAC
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saranas. FCC RF Test Report

Report No. : FR332121A

Mode Band Edge - L

2400-2483.5_802.11b_CH06_2437MHz

ANT CDD 1S3T
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm)
1138 1138 1
95 95
e O 1 i FCPRT 1
5.0 5.
1
48 448
Peak
15 35
163 163
I 10354 1608 2362 g My 1o 1400, 1800, 20. 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MoEsBwE B BY &k & & & o dy
1 138932 55.78 74.00 -18.20 45.94 32.4 7.01 3B/.71 6.8 155 238 PEAK 1 437.00109.3 74.80 35.13 99.22 3151 7.0 3570 6.80 155 D38 Pesk
WLE\IEHGBIIVIITI] 11"Le\ielidlinwm]
1138 1138
1
95 LA
83 83
5.0 5.
HGCPART 15C (AVG) FCC PART 15C (AVG),
s 1 ' 4Mhmﬂﬁnhwﬁ_“mamﬂwﬂm,,m_ﬁuﬂ/H
Av
g 15 35
163 163
If v
m 10354 1608 2362 g My 1000 . 1800 2. 0. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux MPos Thos Lot Resd et Caole Preamp  huc Wos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B B B o deg
1 2138830 45.22 54.80 -8.78 35.38 3.4 7.1 3571 6.8 155 238 AVERAGE

Wiz douv/m dBuv/m  dB oBW B/ B B B o deg
1 2437.00 105.67 54.00 5187 95.06 32.51 7.28 3578 6.0 155 238 Average

Sporton International Inc. (Kunshan)
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samran s, FCC RF Test Report Report No. : FR332121A

Pol. Horizontal Fundamental
mLﬂel(dBﬂWml
11H_\
5
B3
N FCCPART 1C]
81 e
e ¥ TR 1
il i N
Peak Blank
5
16
un U405 U522 UT4Y UsT4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dbuv/m dBuv/m  dB oBw B B B B o deg
1 2485.42 56.78 74.80 -17.20 46.68 32.58 7.29 35.69 6.80 155 238 PEAK

Lol

1134

97:\

\W"\,\ FCC PARTEC AVG)
) Vi *’\Vf\ P
T e
Avg Blank
5
16
un U405 U522 UT4Y UsT4 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dbuv/m dBuv/m  dB oBw B B B B o deg
1 4B3.84 45.78 54.80 -8.22 35.60 32.58 7.29 35.69 6.8 155 238 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR332121A

Mode Band Edge - L

2400-2483.5_802.11b_CH06_2437MHz

ANT CDD 1S3T
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm)
1
1138 1138
95 95
fhd PRI fd RCPRTIR
5.0 1 5.
48 Bl Ll W 18 bty e
Peak
15 35
163 163
I 10354 1608 2362 g My 1o 1400, 1800, 20. 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MoEsBwE B BY &k & & & o dy
1 138525 58.32 74.00 -15.68 48.48 32.4 7.11 3571 6.80 265 360 PEAK 1 437.00 116,28 74.00 42.18106.77 3151 7.0 3570 6.80 265 36 Peak
WLE\IEHGBIIVIITI] 11"Le\ielidlinwm]
1138 1138 1
95 LA
83 83
5.0 5.
FCC PART 15C (AVG),
s 1 4M“hmﬁnwmméwmﬂAmﬁmﬂ_ﬂﬁdum/k
Av
g 15 35
163 163
[ )
m 10354 1608 2362 g My 1000 . 1800 2. 0. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux MPos Thos Limit ‘ Read  Ant Cable Preamp Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B B B o deg
1 138551 47.58 54.80 -6.42 37.74 3.4 7.1 3571 6.8 265 368 AVERAGE

Wiz douv/m dBuv/m  dB oBW B/ B B B o deg
1 2437.00 108.06 54.00 54.06 98.85 32.51 7.28 3578 6.0 265 360 Average

Sporton International Inc. (Kunshan)
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samran s, FCC RF Test Report Report No. : FR332121A

Pol. Vertical Fundamental

mLﬂel(dBﬂWml

1138 \

5 \\

H ORI

Lt
850 M\V’ ‘W\‘ 1
Pt 4l g

#
Peak Blank

5

16

un U405 U522 UT4Y UsT4 2500

Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dbuv/m dBuv/m  dB oBw B B B B o deg
1 248441 59.30 74.00 -14.70 49.12 3258 7.9 /.69 6.80 265 368 PEAK

Lol

1134

N \’\ N FCC PART 15C (V)
¥

|

Avg Blank

w1 1496 U622 148 U4 50
Frequency (VHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dbuv/m dBuv/m  dB oBw B B B B o deg
1 248462 47.48 54.80 -6.51 37.30 32.58 7.9 35.69 6.8 265 368 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332121A

Pol. Horizontal Vertical
pgLevel dBuvim) mLeveI[ﬂm‘lﬂn)
1138 1138
s 95
3 FCCPART 15C 8.3
" FCC PART 15C
50
§ FCC PART 15C (AVG) 860
e 3 [} | 4 FCCPART 15C (AVG)
s 2 7
' o "
325 v
Peak 25
16.3
Avg 163
Jooo 000, 9000, 12000, 15000, 18000
Freaecy W) N 000, o, 1 1600 18000
Frequency (MHz)
Linit Read  Ant Czble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Rl dnt Gable premp  Ax Aos TROs
T Weewmdeam B Gi @ & B B m dg Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 4000.09 52,9 74.00 -21.04 73.22 3390 9.52 63.63 .00 1724 272 Peak —_—
140000 5.4 S48 -L15 TAD 300 052 BB 0.0 14 272 Average Mz dBw/n e 0B W difm B OB B o deg
3 4R74.00 44.80 74.00 -20.98 6150 34.60 10.33 63.48 0.080  ---  --- PEAK 1 4B00.09 50.42 74.80 -23.58 79.63 3399 9.52 63.68 o.@ 150 @ Peak
4 T3ILe8 47.5 74.80 -26.44 62.51 35.99 12.82 63.67 0.0 --- --- PEAC 1 437400 4443 7400 -19.52 6298 3460 10.3F 6343 0. - - PENK
5 9743.89 55.89 74.96 -13.91 64.80 37.56 14.95 62.22 @.00 174 172 PEAK 3 731100 46.00 74.60 -28.00 60.95 35.99 12.82 63.67 0.0 --- --- PEAK
6 9743.00 52.85 54.80 -1.14 62.57 37.56 14.95 622 0.00 174 272 AVERAGE 4 9743.00 43.50 74.80 -25.41 58.39 3.5 14.95 62.22 0.9 --- - PEAK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332121A

3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1S3T
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm)
1
1138 1138
95 95
fhd ORI fd RCPRT IR
850 \\,\“\“ﬂ—wj M
s I bl
Peak
15 35
163 163
22 U506 Ut 248 U4 00 1o 1400, 1800, 20. 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MoEsBwE B BY &k & & & o dy
1 248592 60.28 74.00 -13.72 50.18 32.58 7.29 35.69 6.0 161 115 PEAK 1 246200 113.46 74.00 39.46 103.36 3155 7.15 3570 6.80 161 115 Pesk
WLE\IEHGBIIVIITI] 11"Le\ielidlinwm]
1138 1138 1
95 LA
83 83
5.0 5.
i FCC PART 15C (AVG) FCC PART 15C (AVG),
Av
g 15 35
163 163
] v
M2 U506 Ut 248 U4 00 1000 1400, 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux MPos Thos Lot Resd et Caole Preamp  huc Wos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor  Loss Factor Factor Remark
WEih B E B @h & & & a i Ml Ewh B B0 Bh & & & a &
12850 52.99 400 -L10 4272 .58 7.9 .63 600 61 115 AVERAGE 1 46100 189.14 54.00 55.04 9.4 3.5 7.5 B8 600 161 115 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ2428GN

Page Number . C17 of C82




SPORTON LAB.

FCC RF Test Report

Report No. : FR332121A

3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1S3T
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm)
1
1138 1138
95 95
fhd ORI fd RCPRT IR
5.0 \'\"A“'v-\\ 1 5.
ettt .
48 448
Peak
15 35
163 163
22 U506 Ut 248 U4 00 1o 1400, 1800, 20. 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MoEsBwE B BY &k & & & o dy
1 24345 60.88 74.00 -13.12 58.78 32.58 7.29 35.69 6.0 3 53 PEAK 1 2462.00 118.15 74.00 4415 108.05 3055 7.15 3570 6.80 30 53 Pesk
WLE\IEHGBIIVIITI] 11"Le\ielidlinwm]
1138 1138 1
95 LA
83 83
5.0 5.
FCC PART 15C (AVG) FCCPART 15C (AVG)
48 e 4MrM“MJH*“_mﬂmﬂA”Hw"M#hmﬂjf\
Av
g 15 35
163 163
] v
M2 U506 Ut 248 U4 00 1000 1400, 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux MPos Thos Lot Resd et Caole Preamp  huc Wos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor  Loss Factor Factor Remark
WEih B E B @h & & & a i Ml Ewh B B0 Bh & & & a &
1 2483.50 52.39 54.00 -1.61 4201 3.58 7.9 35.69 6.80 31 53 AVERAGE 1 2462.00 110.66 54.00 56.60 109.589 32.55 7.25 35.78 6.80 321 53 Average
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